
,---

j 

r, 

[ 

L 
C 

n 
[j 

[j 

[ 
r-

1 

[ 

[ 

~ 
[ 

L 
L 
L 

TPDES PERMIT APPLICATION 

l 
I 

-i 
Cl 
Cl a 

... 
C: 
C!I s 
:i: 

! 
II 

1 
;. .. 
0 
s 
II 

CONTINENTAL HOMES OF TEXAS, L.P. 
THE TRAILS AT MUSTANG RIDGE WWTP 

0 ..... , 
::c = ,.._, 

TRAVIS COUNTY, TEXAS m r- J 

-n ::::-
0 

-;:, = .-
rn N 

NOVEMBER 2020 ::....1 0-
A 
U) 

~ 

0 ::::.: 

PREPARED BY ol 
'9 .,, 

0 V, m w • ~.~ .. ~.::,[;:..:.:: ,: 
633BWCltlCO?So~;. M t 150• &:lbt<, TU Tll)l • m .m .5!37 

8 
z 
r.; '.J 

:-<- ) 

-- --: 
-~,,,,. . ...., . " 
i-G ·, ,. 
---;_ 
-( 

U ) 

r I!-.._) 
2:~ 
- I 
> 
r-

001 



r 
,- e~ TEXAS COMMISSION ON ENVIRONMENTAL QUALITY - -- -- - DOMESTIC WASTEWATER PERMIT APPLICATION - --
[...]
LEE DANIEL 9112 EVELYN RD BUDA TX 78610 

DORSITT BLAKE L 12106 LAWS RD BUDA TX 78610 

FLORES FELICIANO 12221 LAWS RD BUDA TX 78610 

DEWS FLORENCE 12513 LAWS RD BUDA TX 78610 

LAWS CHARLES P & GLORIA 19185 HARBER RD HOLLAND TX 76534 

SALINAS JOSE 7609 MARBLE CREST DR AUSTIN TX 78747 

JONES CAROLYN LOUISE 6701 KINGS PT W AUSTIN TX 78723 

L4S LLC 1101 W 34TH ST #308 AUSTIN TX 78705 

GUERRERO JOSE PO BOX 150903 AUSTIN TX 78715 

CREEDMOOR INVESTMENTS LLC 12414 LAWS RD BUDA TX 78610 

MEDRANO CASSANDRA 4919 MANCHESTER CIR AUSTIN TX 78745 

CASTILLA ANGEL & JUANY C TELLEZ 7020 ONDANTRA BEND AUSTIN TX 78744 

HEJL LAVERNE H & JOHN B Ill & WILLIAM 9501 N CAPITAL OF TX HWY STE 102 

D HEJL AUSTIN TX 78759 

TALLMAN MARY ELIZABETH 8809 EVELYN RD BUDA TX 78610 

RIFE MICHAEL A 8817 EVELYN RD MUSTANG RIDGE TX 
78610 

OLIVO ROBERT & YVONNE 9100 EVELYN RD BUDA TX 78610 

TORRES ISIDRO & CECILIA CORDOVA 10524 THAXTON RD AUSTIN TX 78747 

ROMERO RUDY R 9201 EVELYN RD BUDA TX 78610 

HERNANDEZ ALICIA RODRIGUEZ 9115 EVELYN RD BUDA TX 78610 

HERNANDEZ ALICIA RODRIGUEZ 9115 EVELYN RD BUDA TX 78610 

HERNANDEZ ALICIA RODRIGUEZ 9115 EVELYN RD BUDA TX 78610 

HERNANDEZ ALICIA RODRIGUEZ 9115 EVELYN RD BUDA TX 78610 

DEWS FLORENCE MITCHELL 12513 LAWS RD A BUDA TX 78610 

OLLE TERRELL LEE & LORI OLLE S 10681 US HIGHWAY 183 S BUDA TX 78610 

LUNA MARY V ETAL 9306 EVELYN RD BUDA TX 78610 

WILKS MARY J 8802 EVELYN RD BUDA TX 78610 

060 



r 
[ MARY LUNA DANIEL LEE BLAKE L DORSETT 

9306 EVELYN RD 9112 EVELYN RD 12106 LAWS RD 

BUDATX78610 BUDATX78610 BUDATX78610 

C 

~ 
FELICIANO FLORES FLORENCE DEWS CHARLES P & GLORIA LAWS 
12221 LAWS RD 12513 LAWS RD 19185 HARBER RD 
BUDATX78610 BUDATX78610 HOLLANDTX76534 

0 
JOSE SALINAS CAROLYN LOUISE JONES L4S LLC 

n 7609 MARBLE CREST DR 6701 KINGS PTW 1101 W 34TH ST #308 
AUSTI NTX787 4 7 AUSTINTX78723 AUSTI NTX78705 

n JOSE GUERRERO CREEDMOOR INVESTMENTS LLC CASSANDRA MEDRANO 
PO BOX 150903 12414 LAWS RD 4919 MANCHESTER CIR 

D 
BUDATX78715 AUSTINTX78610 AUSTI NTX787 45 

C ANGEL CASTILLA & JUANY C TELLEZ LAVERNE H HEJL&JOHN B Ill & MARY ELIZABETH TALLMAN 
7020 ONDANTRA BEND WILLIAM D HEJL 8809 EVELYN RD 
AUSTINTX78744 9501 N CAPITAL OF TX HWY STE 102 BUDATX78610 

L AUSTI NTX78759 

MICHAEL A RIFE ROBERT & YVONNE OLIVO ISIDRO & CECILIA CORDOVA TORRES 

0 8817 EVELYN RD 9100 EVELYN RD 10524 THAXTON RD 

MUSTANG RIDGETX78610 BUDATX78610 BUDATX78747 

LJ RUDY R ROMERO ALICIA RODRIGUEZ HERNANDEZ MARY J WILKS 
9201 EVELYN RD 9115 EVELYN RD 8802 EVELYN RD 

u BUDATX78610 BUDATX78610 BUDATX78610 

D TERRELL LEE OLLE & LORI OLLE CREEDMORE MAHA WATER SUPPLY 
10681 US HIGHWAY 183 S PO BOX3 
BUDATX78610 AUSTIN TX 78767 

L 
[ 

l 
L 

061 

L 



' 
D 
n 
[l 

0 
D 
C 
l~ 
[ 

D 
0 
L 
u 
u 

I 

l~ 

l 

ATTACHMENT D 

ORIGINAL PHOTOGRAPHS 

CONTINENTAL HOMES OF TEXAS, LP. 

THE TRAILS AT MUSTANG RIDGE WASTEWATER TREATMENT PLANT 

NOVEMBER 2020 

062 



I 

n 
D 

D 

D 

D 

D 

D 

D 

C 

D 

I_ 



11 

n 
n 
D 
D 
n 
LJ 

[ 

L 
C 

L 
L 
L 

Photo 1 : Plant site from the southeast corner 



n 

D 

D 
D 

C 
[ 

[ 

[ 

L 
L 
L 

Photo 2: Downstream of proposed outfall 



n· 
I7 

C 

n 
f I 

L 
L 
L 
L. 
l 
u 
L 
L 
L 



n 
Photo 4: Plant site from eastern boundary 

Ii 
f] 

n 
0 
D 
D 

7 

• ·ir, ,, ' 
.. ' ' ··1 j 

' 
D 

: - \ ~ 

[~ 
L 
[ 

G 

C 
[7 

L 
L 
L 
L 
L 



fi 

n 
0 
D 
D 
D 

C 

r 
l 
G 

C 

L 
~ 

C 

L 
L 

Photo 5: Plant site from eastern boundary 



I 
\ 

n 
0 
D 
C 

D 

D 

D 

D 

L 
[ 

LJ 

D 

D 
u 
C 

l 

ATTACHMENT E 

BUFFER ZONE 

CONTINENTAL HOMES OF TEXAS, LP. 
THE TRAILS AT MUSTANG RIDGE WASTEWATER TREATMENT PLANT 

NOVEMBER 2020 

069 



W!WAM CHARLES HOLCOMB£ t1I al 
200 ACRES 

CAI.IS£ NQ PR 11274 
ORDER ADMlmNG llfLJ. TO PROBATE 

AS A MI./NIMENT OF 777L£ 
Na 2017069141, aP.R.r.r:.r. 

296. PG 601) 
1021, PG 278) 

5676, PGS. 17». 17J6 ,t- 17.19) I TH£ TRAILS AT Ml.IS TANG 
RIDGE WASTEWATER ll?EA TMENT 

.J].8.LJ;.L.__ __ ~---:=i oc <f 111 __, 
PLANT SIT£ 

(.161 AC) 

'1 
~. 

::~;'.~~~--i. ·: :• .. ':,'£.;.' •,.;,:r.-,:,77.~~---,:":- - ·-

IK-10" i;"]nnn~ .. ::~~ 
, .. .. -­c.itw, .... 

.-.,.,m .. 
l'.:·.1 

t<L ... =\i~~.~~ 

LAWS lrOAO 
(P/IBUC R. 0. W. VARIES) 

>-: 
u 

(:)I.: 
:'t(I: 

I::: ~II: 
bj ~l::i 

llj~~~ 
<::)-..:~~ 

-.J~ ~~ 

~"'-.,~ 
~ ~~ 

~~ 
<.5~ 

<::) 

a !I l 

I 

' 
' 

0 50 100 200 

SCALE: 1 • • 100' 

CREEDMOOR MAHA 
WATER SUPPLY 
CORP. 
0.50 ACRES 
WARRANTY DEED 
VOL. 9058, PG. 
82 D.R.T.C.T. 

CREEDMOOR MAHA 
WATER SUPPLY CORP. 
0.23 ACRES 
DEED 4047, PG. 2096 
D.R.T.C.T. 

ATTACHMENT E 

300 

THE TRAILS AT MUSTANG RIDGE 
WASTEWATER TREATMENT PLANT 

FOR 
CONTINENTAL HOMES OF TEXAS, L.P. 

TRAVIS COUNTY, TEXAS 

NOVEMBER 2020 

@ ..JCNESICARTER 
Teias ~rd of Professional Engineers Regi5tration No. F-439 

6330 West loop South, Suite 150 • Bellaire, lX 77401 • 713.777.5337 
070 '---------------------- --------------------JONES I CARTER---------------------------- - ------------_J 

K: \16705\16705-fXXJ/-OO Th• Trol, F-.61/ly\1 9/"'1)i>g Ph""\C40 f7n\Hlri.i,g O"!f\All«l>manl E - 8/Jff,r Zon• 16705.dwg 

L_ ~ c--, c= c..:.J CJ c=J c::J C::! ~ - 1 L:J c....J c..:....J ~ c:_:i :::....:::i ;.._] _ _J 



Ii 
n 
u 
n 
0 
C 

D 
C 

C 

r 
l 
0 
Li 

0 
0 
C 
u 
L 
L 

ATTACHMENT F 

AREA WATER WELLS 

CONTINENTAL HOMES OF TEXAS, LP. 

THE TRAILS AT MUSTANG RIDGE WASTEWATER TREATMENT PLANT 

NOVEMBER 2020 

071 



[__ 

Attachment F - Area Water Wells Map 
Continental Homes of Texas, L.P. 

Texas Water 
Development Board 

No public or private water well located within 500 
feet from the proposed wastewater treatment plant. 

November 11 , 2020 
Tho data h W18r Data lnterac: lve r&P'es.-,ta the but avallmlD lrto rmllllcn provided by the TWDB and tHrd.pa r1y coop.,atofl o f Iha TW OB. 
The TWOB provides lnbrmat o n via tt'bweb site as a pubic urvb . Nelthlr the Si.ad Tuu nor tht TWDB IUUmtl l"'J ltg .. h bUy 
a rosponslbll ty cs makes any 11.1a1111rtee1 orwarflf'!tles H to lht accuracy, completan•• or aulabltyof tha h f0tmati)nfor1ny ~rtlcultr purpoN. 
Tha TWOB systematlca t,, revises a removes data dilcwered lobe hcotrect. lfycu rnd haccuratalnbnna lonor h..,aqu• tbna, sit•••ccntad 
WDI-Support@Wdb.teus. gov. 

[__ c__ c.:= c__. L_.; L.:l L...=:J r [_J L..=.J L.:J c...::J 

0 0.D75 0.15 0.3 mi 

I I I I I I I J I ' I I I 
I 

0 0.1 0.2 0.4 km 

1:9,028 

Soorce: Esri, Maxar, GeoEye, Ear1hstar Geographies, CNES/Airbus DS, 
US DA, USGS,AeroGRID, IGN, ard the GI S User Community 

072 
lEXAS WATER DEVELOPMENT BOARD 

:::::i c=i __] ___] __] __J 



i 

n 
f] 

D 
D 
u 
D 
[ 

L 
u 

l_J 

I_ 

ATTACHMENT G 

WETLANDS MAP 

CONTINENTAL HOMES OF TEXAS, LP. 

THE TRAILS AT MUSTANG RIDGE WASTEWATER TREATMENT PLANT 

NOVEMBER 2020 

073 



n 
f~ 

D 

ll 
n 
D 

D 
D 
[~ 
[7 

D 
n 
D 

LJ 

D 
C 

u 
L 
I_ 

D 



I' 

n 
n 
D 
n 
D 

D 

D 
D 
L 
u 
D 
u 
D 
[ 

l 
u 
L 

ATTACHMENT H 

SUPPLEMENTAL TECHNICAL REPORT 

CONTINENTAL HOMES OF TEXAS, L.P. 

THE TRAILS AT MUSTANG RIDGE WASTEWATER TREATMENT PLANT 

NOVEMBER 2020 

075 



r 
I, 

L 
n 
n 
D 

D 

D 
[ 

D 

n 
0 
u 
LJ 

u 
u 
LJ 

LJ 

SUPPLEMENTAL TECHNICAL REPORT 

FOR THE WASTEWATER TREATMENT PLANT 

DOMESTIC WASTEWATER PERMIT 

FOR 

CONTINENTAL HOMES OF TEXAS, LP. 

THE TRAILS AT MUSTANG RIDGE WASTEWATER TREATMENT PLANT 

IN 

TRAVIS COUNTY, TEXAS 

NOVEMBER 2020 
JC Job No. 05539-0130-00 

• ~.~ .. ~.:.:.t~.: .. :.:.: W 6330 West loop South, Suite 150 • Bellalre, TX 77401 • 713.m .5337 

076 



r 

n 

Li 

D 

[ 

D 

u 
D 
u 
u 
LJ 

L 

I. INTRODUCTION 

The purpose of this report is to provide additional information pertaining to items in the Domestic 
Administrative Report and The Domestic Technical Report for the permit application to the Trails at 
Mustang Ridge Wastewater Treatment Facility in Travis County. The proposed facility will be constructed 
to treat 0.20 million gallons per day {MGD). 

II. LOCATION INFORMATION 

Please see Section 10 of the Domestic Adm in. Report 1.0 for specific location information. The proposed 
facility will be located 0.8 miles northeast of the intersection of US Highway 183 and Laws Road. A USGS 
Map with the required site information is provided as Attachment A. 

Ill. TREATMENT UNITS 
{For Section 2 of Technical Report 1.0) 

The proposed facility will be constructed in with a design flow of 0.20 MGD. A detailed description of the 
treatment process is presented below: 

The proposed plant consists of package plant facilities that will be designed and constructed to treat 
0.20 MGD and operate as suspended growth activated sludge process in a single-stage nitrification 
mode. An influent force main flows to the headworks passing through a manual bar screen. The influent 
then mixes with return activated sludge to create mixed liquor and flows through the aeration basin 
operated in the single-stage nitrification mode to consume organics and breakdown ammonia. From the 
aeration basin, the mixed liquor flows to the secondary clarifier for clarification. After clarification, the 
treated effluent flows to cloth-media disk filters. From the cloth-media disk filters, the effluent flow to 
the chlorine contact basin for disinfection. The effluent then flows over a weir for flow measurement 
and into the receiving stream. Additional facilities include blowers, a non-potable water system, 
chemical disinfection system, and a stand-by generator. 

The discharge of the Trails at Mustang Ridge Wastewater Treatment Facility is to an unnamed tributary, 
thence to Cedar Creek, thence to the Colorado River Above La Grange in Segment No. 1434. 

IV. DESIGN CALCULATIONS AND FEATURES 

(For Section 2 ofTechnical Report 1.0 & Section 4 of Technical Report 1.1) 

Design calculations are provided as part of this report on the following pages for all phases of 
construction. 

1 

077 



n 
D 

D 
n 
D 

n 
0 
0 

D 

D 

C 

u 

L 
L 

FINAL PHASE - 0.20 MGD 

I. SCOPE 

The proposed plant will consist of facilities that are designed and constructed to treat 0.20 MGD and 
operate as suspended growth activated sludge process in a single-stage nitrification mode. Construction 
includes one manual bar screen, two aeration basins, one clarifier, cloth media disk filters, two multi­
stage aerobic digesters, one chlorine contact basin, three centrifugal blowers, a non-potable water 
system, and a chlorine disinfection system. 

II. PROPOSED WASTEWATER TREATMENT PLANT DESIGN 

A. DESIGN CRITERIA 

1. Proposed Effluent Limits. 

a. BODs = 10 mg/I (daily average) 

b. TSS = 15 mg/I (daily average) 

c. NHrN = 3 mg/I (daily average) 

d. E. coli = 126 CFU 

d. DO = 4 mg/I (weekly grab) 

2. Process Criteria. The process criteria are taken from 30 TAC §217, Design Criteria for Domestic 
Wastewater Systems. 

a. Maximum Aeration Basin Organic Loading 
(lb BODs/day/1,000 ft3

) 

b. Maximum Clarifier Surface Loading at Peak Flow 
(gal/day/ft2) 

c. Minimum Clarifier Detention Time 
(hours) 

d. Maximum Clarifier Weir Loading at Peak Flow 
(gal/day/ft) 

e. Minimum Chlorine Contact Detention Time at Peak Flow 
(minutes) 

f . Mean Cell Residence Time in Aerobic Digester* 
(days) 

g. Minimum Air Required for Digester 
(scfm/1,000 ft3) 

2 

= 35 

= 1,200 

= 1.8 

= 20,000 

= 20 

= 28* 

= 20 

078 



r 

n 
f] 

D 
ll 
[] 

n 
0 

C 

0 
D 
fJ 

D 
L 
L 
L 
L 

*28-day SRT utilized instead of a 40-day SRT for use of a multi-stage digester per EPA publication 
"Control of Pathogens and Vector Attraction in Sewage Sludge." 

B. 

1. 

2. 

3. 

4. 

PROPOSED TREATMENT FACILITIES 

Flow. 

a. Average (Design) = 1.0Q = 200,000 gpd = 139 gpm 

b. Peak (2 hour) = 4.0Q = 800,000 gpd = 556 gpm 

Influent ComQosition 

The following influent wastewater compositions are based on wastewater influent analysis. 

BODs = 250 mg/L 

TSS = 250 mg/L 

NH3-N = 40 mg/L 

Organic Loadings. 

BODs = (0.20 MGD)(8.34)(250 mg/L) = 417 lbs BODs/day 

TSS = (0.20 MGD)(8.34)(250 mg/L) = 417 lbs TSS/day 

NH3-N = (0.20 MGD)(8.34)(40 mg/L) = 67 lbs NH3-N/day 

Process EguiQment. 

a. Aeration Basin. The proposed plant will consist of two proposed aeration basins, sized at 12' 
wide by 52' long. The average water depth is assumed at 10.5'. 

i. 

ii. 

iii. 

Total Required Volume 

Required Volume Using Traditional Design Method (30 TAC §217 Guidelines) 
(0.20 MGD)(8.34)(250 mg/L)/(35 lb BOD5/1,000 ft3) 

::: 11,914 ft3 

Proposed Volume 
(2)(12 ft)(52 ft)(l0.5 ft) = 13,104 ft3 

Actual Organic Loading 
(417 lb BODs/day)/(13,104 ft3/1,000 ft3

) = 31.8 lb BODs/ 
day/1,000 ft3 

3 

079 



r 
n 
0 
n 

n 
D 

D 

C 

C 

C 

L 

L 

b. Secondary Clarifier. The proposed plant will consist of one proposed 45' diameter clarifier 
with a side water depth of 10'. 

i. 

ii. 

iii. 

iv. 

V. 

vi. 

vii. 

Required Surface Area at Peak Flow 
(800,000 gpd}/(1,200 gpd/ ft2} 

Proposed Surface Area 
(1t/4}(48 ft}2 

Surface Loading 

1. At Design Flow 
(200,000 gpd}/(1,810 ft2} 

2. At Peak Flow 
(800,000 gpd}/(1,810 ft2} 

Proposed Clarifier Weir Length 
(Includes Launder Allowance} 
(1t}(48 ft - 2 ft} 

Proposed Weir loading at Peak Flow 
(800,000 gpd}/(145 ft} 

Proposed Clarifier Side Water Depth (to top of grout} 

1. Proposed Clarifier Side Water Depth 

' Hydraulic Detention Times at Peak Flow 

= 667 ft2 

= 1,810 ft2 

= 111 gpd/ft2 

= 442 gpd/ft2 

= 145 ft 

= 5,536 gpd/ft 

= 10 ft 

1. Proposed Hydraulic Detention Time at Peak Flow 
(1,810 ft2}(10 ft}(7.48 gal/ ft3}/(556 gal/min} 

= 244 minutes 
= 4 .06 hours 

c. Aerobic Digesters. The proposed plant will consist of two multi-stage digesters sized at 12' 
wide by 52' long. The average water depth is assumed at 10.5'. 

Assume one {1} pound of solids produced per pound of BODs applied; solids are 70% volatile 
organics; 30% of the volatiles are destroyed during digestion; 15,000 mg/I MLSS concentration 
in the digester on average. 

Digester Sizing 

1. Solids Production 
(417 lb BODs /day}/(1 lb solids/1 lb BODs} = 356 lb solids/day 

2. Digested Solids Production 
(356 lb solid/day}(l-(0.3}(0.7}} = 329 lb solids/day 

4 

080 



n 

D 

n 
0 
C 

D 

C 
[ 

C 
D 

C 

Li 

u 
Li 

L 
L 
L 

d. 

ii. 

iii. 

3. 

4. 

Average Solids in Digester 
(329 lb solids/day+ 417 lb solids/day)/2 

Total Solids in Digester for 28-day SRT* 
(373 lb solids/day)(28 days) 

Required Volume 

= 373 lb solids/day 

= 10,444 lb solids 

(10,444 lb solids)(106)/((8.34)(15,000 mg/I MLSS in digester)(7.48)) 

Proposed Volume 
(2)(12 ft)(S2 ft)(lO.S ft) 

= 11,168 ft3 

= 13,104 ft3 

*28-day SRT utilized instead of 40-day SRT for use of a multi-stage digester per EPA 
publication "Control of Pathogens and Vector Attraction in Sewage Sludge." 

Cloth-Media Disk Filters. The filters will be installed for full redundancy. 

i. Surface ~rea Loading Rate at Peak Flow = 6.50 gpm/ft2 

ii. Required Surface Area 
(0.80 MGD)(106)/(6.50 gpm/ft2)(1440 min/day) = 85 ft2 

iii. Surface Area Per Cell = 25 ft2 

iv. Required Number of cells at Peak Flow 
(85 ft2)/(25 ft2

) = 3.4 cells 

v. Required Surface Area 
(139 gpm/85 ft2

) = 1.63 gpm/ft2 

vi. Required Surface Area 
(556 gpm/6.50 ft2

) = 6.50 gpm/ft2 

e. Chlorine Contact Basin. The proposed plant will consist of one proposed chlorine contact basin 
sized at 12' wide by 30' long. The maximum water depth is assumed to be 9 ft. 

i. Required Volume at Peak Flow 
(556 gpm)(20 min)/(7.48) = 1,485 ft3 

ii. Proposed Volume 
( 12 ft)(30 ft)(9 ft) = 3,240 ft3 

iii. Actual Detention Time at Peak Flow 
(3,240 ft3)(7.48)/(556 gpm) = 43.6 minutes 

5 

081 



n 
n 
0 
D 

D 

0 
C 

C 

0 
0 
0 
LI 

u 
u 
u 
L 
L 

f. 

g. 

h. 

Air Requirements. 

i. The proposed plant will utilize coarse bubble aeration. 

1. Air Required for Treatment 
(1.2)(250 mg/I BODs) + (4.3)(40 mg/I NH3-N) 

(250 mg/I BODs) = 1.9 lb OJlb BODs 

* 2.2 lb OJlb BODs used instead per TCEQ minimum oxygen requirement for systems intended 
to nitrify. 

2. Coarse Bubble Requirements 

{250 mg/I BODs)(8.34)(0.20 MGD){2.2 lb Oi/ lb BODs)(l.69)** 